
Appendix J 

Water Quality Monitoring Plan, Coliform 
and E. coli, and IDSE 



THIS PAGE INTENTIONALLY LEFT BLANK 



J:\DATA\WOOD\119-141\10 REPORTS\APPENDICES\APPENDIX J - WATER QUALITY MONITORING PLAN, COLIFORM AND E. COLI, IDSE\WATER QUALITY MONITORING PLAN.DOCX (10/16/2020 10:26 AM) 

PREPARED BY CITY OF WOODLAND 1  

WATER QUALITY MONITORING PLAN 

INTRODUCTION 
This Water Quality Monitoring Plan presents the requirements for monitoring water quality at the 
sources and in the distribution system in accordance with the drinking water regulations contained 
in Washington Administrative Code (WAC) 246-290-300. This plan also provides a summary of the 
existing water system facilities and system operation. 

Existing Water System Description 

Water System Information  

The City of Woodland (City) is a municipal corporation that owns and operates a public water 
system within its retail water service area. Water system data on file at the Washington State 
Department of Health (DOH) for the City’s system is as follows in Table 1. 

Table 1 

Water System Ownership Information 

 

Water System Operation and Control 

Overview 

Water supply is provided by a single source, the Ranney Well at the Lewis River. Source water is 
pumped up to the water treatment plant (WTP) through approximately 4,200 feet of 12-inch water 
main, where it is then treated and distributed to customers. In addition, the City also has two 
storage reservoirs and one booster pump station located on the WTP site that provide water to the 
179 Zone and 261 Zone, respectively.  

Water Treatment 

The WTP reduces turbidity, pathogens, and high levels of nitrogen that exist in the source water 
pumped from the Ranney Well. In 2007, the WTP capacity was expanded to 2,100 gallons per 
minute (gpm) (3 million gallons per day (MGD)) by adding a third filtration train.  

Raw water is pumped to the WTP from the Ranney Well, which is located south of the plant along 
the west bank of the Lewis River. At the WTP, the raw water is pre-treated, filtered, and then 

Information Type Description

System Type Group A - Community - Public Water System

System Name Woodland, City of

County Cowlitz

DOH System ID No. 982002

Address PO Box 9, Woodland, WA 98674

Contact Tracy Coleman, Public Works Director

Contact Phone No. (360) 225-7999



APPENDIX J  CITY OF WOODLAND WATER SYSTEM PLAN 

 

 

2 J:\DATA\WOOD\119-141\10 REPORTS\APPENDICES\APPENDIX J - WATER QUALITY MONITORING PLAN, COLIFORM AND E. COLI, IDSE\WATER QUALITY MONITORING PLAN.DOCX (10/16/2020 10:26 

AM) PREPARED BY CITY OF WOODLAND 

further treated prior to being pumped to the City’s distribution system. Pre-treatment includes pH 
adjustment and chlorine addition to oxidize iron that is present in the water. The other 
pre-treatment processes are polymer addition for primary coagulation, aluminum sulfate addition 
for secondary coagulation, and non-ionic polymer addition as a filter aid. The filtration system 
consists of three Microfloc® filtration units with upflow clarifiers to remove both turbidity and 
oxidized iron. Filtration is followed by chlorine addition for disinfection, fluoridation, and pH 
adjustment with soda ash for distribution system corrosion control. Finished water flows by gravity 
into a 169,000-gallon clear well. The clear well is baffled and designed to maintain a minimum of 
155,000 gallons for adequate chlorine contact time to achieve the required Giardia and virus 
reductions through filtration and inactivation. 

Pump Stations 

The City has one booster pump station (BPS) facility, which provides water supply to the 261 Zone 
from the 179 Zone. A summary of the facility’s characteristics is provided in Table 2. 

Table 2 

Booster Pump Station Facilities 

 

Water Storage 

The City has two active water storage facilities as presented in Table 3.  

Table 3 

Water Storage 

 

SOURCE WATER QUALITY MONITORING 

Monitoring Requirements and Procedures 

The City withdraws raw water from the Lewis River via the Ranney Well; therefore, it is required to 
monitor the following water quality parameters: inorganic chemical and physical substances; 
volatile organic chemicals; synthetic organic chemicals; unregulated inorganic chemicals; 
unregulated volatile organic chemicals; unregulated synthetic organic chemicals; and radionuclides 
as shown in Table 4. 

Pump Station

Suction

Pressure

Zone

Discharge 

Pressure

Zone

Year 

Constructed

Existing 

Pumping 

Capacity 

(gpm)

Number 

of Pumps

Pump 

Type

Pump 

Motor Size

(HP) Generator 1

Scott Hill BPS 179 Zone 261 Zone 2020 1,300 4
(4) single-stage end-

suction centrifugal pumps

(3) 5 hp

(1) 25 hp
Yes

1 = The Scott Hill BPS is located on the City's WTP site, which has a redundant power supply.

Reservoir

Approximate

Location

Pressure 

Zone

Year 

Constructed

Construction 

Type

Capacity

(MG)

Diameter

(feet)

Base 

Elev.

(feet)

Overflow 

Elev.

(feet)

Reservoir No. 2 Scott Hill Road 179 Zone 1962 Concrete 0.5 65 156 179

Reservoir No. 3 Scott Hill Road 179 Zone 2005 Steel 1.1 90 155 179



CITY OF WOODLAND WATER SYSTEM PLAN  WATER QUALITY MONITORING PLAN 

 
 

J:\DATA\WOOD\119-141\10 REPORTS\APPENDICES\APPENDIX J - WATER QUALITY MONITORING PLAN, COLIFORM AND E. COLI, IDSE\WATER QUALITY MONITORING PLAN.DOCX (10/16/2020 10:26 AM) 

PREPARED BY CITY OF WOODLAND 3  

Table 4 

Monitoring Schedule 

 

DISTRIBUTION SYSTEM WATER QUALITY MONITORING 
The City is required to perform water quality monitoring of the distribution system for lead and 
copper (LCR), asbestos, total trihalomethanes (TTHM), and haloacetic acids (HAA5). The monitoring 
requirements that the City must comply with are specified in WAC 246-290-300. Table 5 
summarizes the water quality monitoring requirements based on information available from DOH’s 
water quality monitoring schedule at the time that this document was prepared, and may change 
in the future.  

Table 5 

Monitoring Schedule 

 

Monitoring Requirements and Procedures 

Coliform Bacteria Routine Sampling 

The City is required to perform water quality monitoring within its distribution system for coliform 
bacteria in accordance with Chapter 246-290 WAC. 

Specific requirements are contained in WAC 246-290-300. A minimum of ten samples per month 
shall be taken from different locations throughout the system, based on the current population in 
2019. If a coliform presence is detected in a sample, three repeat samples must be taken. 

Test Panel/Analyte

No. Samples 

Required Compliance Period Frequency Last Sample Date Next Sample Due

Nitrate 1 Jan 2020 - Dec 2020 Standard - 1 year 3/28/2019 Oct 2020

Complete Inorganic (IOC) 1 Jan 2020 - Dec 2028 Waiver - 9 year 10/11/2016 Oct 2025

Iron 1 Jan 2020 - Dec 2022 Standard - 3 year 3/18/2020 March 2023

Manganese 1 Jan 2020 - Dec 2022 Standard - 3 year 3/18/2020 March 2023

Volatile Organics (VOC) 1 Jan 2020 - Dec 2020 R&C - 1 year 6/1/2020 June 2021

Herbicides 1 Jan 2020 - Dec 2022 Waiver - 9 year 5/17/2016 May 2025

Pesticides 1 Jan 2020 - Dec 2022 Waiver - 9 year 5/30/2015 May 2024

Soil Fumigants 0 Jan 2020 - Dec 2022 Waiver - 3 year - -

Gross Alpha 1 Jan 2020 - Dec 2025 Standard - 6 year 6/14/2016 June 2022

Radium 228 1 Jan 2020 - Dec 2025 Standard - 6 year 6/14/2016 June 2022

Test Panel/Analyte

No. Samples 

Required Compliance Period Frequency

Last Sample 

Date

Next Sample 

Due

Lead and Copper 30 Jan 2019 - Dec 2021 Standard - 3 year 8/2/2018 Aug 2021

Asbestos 1 Jan 2020 - Dec 2028 Standard - 9 year Apr 2022

Total Trihalomethane (TTHM) 2 Jan 2020 - Mar 2020 Standard - quarterly

Total Trihalomethane (TTHM) 2 Apr 2020 - Jun 2020 Standard - quarterly

Total Trihalomethane (TTHM) 2 Jul 2020 - Sept 2020 Standard - quarterly

Total Trihalomethane (TTHM) 2 Oct 2020 - Dec 2020 Standard - quarterly Nov 2020

Haloacetic Acids (HAA5) 2 Jan 2020 - Mar 2020 Standard - quarterly

Haloacetic Acids (HAA5) 2 Apr 2020 - Jun 2020 Standard - quarterly